

尿路上皮癌

| レジメン名 | 一般名 | 投与量 | 投与時間 | 投与日 | 1クール | |
|-------------------------|----------|-----------------------|-------|-----------|----------|------|
| GC(4週毎) | ゲムシタビン | 1000mg/m ² | 30分 | day1,8,15 | 28日 | |
| | シスプラチン | 70mg/m ² | 120分 | day2 | | |
| GC(3週毎) | ゲムシタビン | 1000mg/m ² | 30分 | day1,8 | 21日 | |
| | シスプラチン | 70mg/m ² | 120分 | day2 | | |
| カルボプラチン+ゲムシタビン (4週毎) | ゲムシタビン | 1000mg/m ² | 30分 | day1,8,15 | 28日 | |
| | カルボプラチン | AUC 4 | 60分 | day2 | | |
| カルボプラチン+ゲムシタビン (3週毎) | ゲムシタビン | 1000mg/m ² | 30分 | day1,8 | 21日 | |
| | カルボプラチン | AUC 4 | 60分 | day2 | | |
| ゲムシタビン+DTX | ゲムシタビン | 1000mg/m ² | 30分 | day1,8 | 21日 | |
| | ドセタキセル | 70mg/m ² | 60分 | day8 | | |
| ペムブロリズマブ | ペムブロリズマブ | 200mg/body | 30分 | day1 | 21日 | |
| テラルビシン膀胱注入 | テラルビシン | 20mg 膀胱内注入 | 1-2時間 | 1/週 | day1 | 8回 |
| テラルビシン膀胱注入 | テラルビシン | 30mg 膀胱内注入 | 1-2時間 | | 術後24時間以内 | 1回のみ |

腎癌

| レジメン名 | 一般名 | 投与量 | 投与時間 | 投与日 | 1クール |
|-----------------|----------|------------|------|------|------|
| ニボルマブ | ニボルマブ | 240mg/body | 30分 | day1 | 14日 |
| ペムブロリズマブ+アキシチニブ | ペムブロリズマブ | 240mg/body | 30分 | day1 | 21日 |
| | アキシチニブ | 10mg/day | 内服 | 内服 | |
| イピリムマブ+ニボルマブ | イピリムマブ | 1mg/kg | 30分 | day1 | 21日 |
| | ニボルマブ | 240mg/body | 30分 | day1 | |

前立腺がん

| レジメン名 | 一般名 | 投与量 | 投与時間 | 投与日 | 1クール |
|---------|---------|---------------------|------|------|------|
| ドセタキセル | ドセタキセル | 75mg/m ² | 60分 | day1 | 21日 |
| カバジタキセル | カバジタキセル | 25mg/m ² | 60分 | day1 | 21日 |

精巣腫瘍

| レジメン名 | 一般名 | 投与量 | 投与時間 | 投与日 | 1クール |
|-------|---------|----------------------|------|-----------|-------------|
| BEP | シスプラチン | 20mg/m ² | 120分 | day1-5 | 21~28日 4コース |
| | エトポシド | 100mg/m ² | 120分 | day1-5 | |
| | ブレオマイシン | 30mg/body | 30分 | day1,8,15 | |